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GEARBOX
CAMBIO

43 Latest
Executlon

Models / Modelli
GRS 890 GRSH 900R
GRS 890R GRS 900R Opticruise
GRS 900
GRSH 900
GRS 900 Opticruise
GRS 900R

Repair Kit

oil ieals <, Excluded

GRS890/R

Oil Filter
S22

Gaskets

211 0 New Style ¢

12 Fins

Only
GRSBQO/R@

8 1

?
1 ‘ﬁ43 162 1I/(Ijl:t;hout

k 1597«&161 164 RE”},’;"DER
145 146 2158 & Prepared for

156157 \ TEL"”A
1561 65

S 155;6616@ With
13w 77 RETARDER
“E 17‘@190

206 1st&2nd  To Update from 1st
205 Generation  To 2nd Generation

2nd Generation 5 Series for Kit

Only GR900 Opt. &
LATEST Generation

110

Our Parts are not original but perfectly interchangeable with the O.E.M ones.
All original equipment manufacturers’ names, numbers, symbols and

(] (]
Eurorl‘um I descriptions used in this catalogue are for reference purposes only.
S.p-a Tutti i nostri particolari non sono originali ma con essi intercambiabili.

Tutti i riferimenti dei costruttori originali sono usati a semplice titolo indicativo.



From GRS 890 =
up to GRS 900R Opt. <

o g
@ o/S & § 0.?
§&§/§/6/8/5/8/8
Fig. Our No. Part No. Description Note TP

1 74530351 1103 934 COVER EEEEEEEN
2 812 516 SCREW M8X20 4PCS FEE R EEEMN
3 74530300 378 613 RING EEEEEEEN
4 74530301 1318 388 SEAL RING 55X75X9 o B EEEEENEMN
5 74530353 1114 315 SPACER B EEEEEEN
6 74530352 1515 004 ELASTIC RING EEEEEENEMN
7 1113 900 RETAINER RING T2,20 MM EEEEEENEMN
7 1113 901 RETAINER RING T.2,25MM EEEEEENEMN
7 1113 902 RETAINER RING T2,30MM EEEEEENEMN
7 1113 903 RETAINER RING T.2,35MM EE NN EEEMN
7 1113 904 RETAINER RING T2,40MM FEE R EEEMN
7 1113 905 RETAINER RING T.2,45MM EEEEEENEMN
7 1113 906 RETAINER RING T2,50 MM EEEEEENEMN
8 98530002 1327 878 BEARING 65X150X38 MM EEEEEENEMN
9 98531221 372778 CAGE EgEEE R NN
10 74530429 1116 457 GEAR29 T EEEEEEEN
11 74530430 1377 307 INPUT SHAFT EE R EEEMN
1 1378 579 INPUT SHAFT ) EEEEEEEN
12 1324 647 RETAINER RING EEEEEENEMN
12 1324 648 RETAINER RING EEEEEENEMN
12 1324 649 RETAINER RING EEEEEENEMN
13 74530064 315 060 OIL TUBE EEEEEEEN
14 74530432 1116 475 SYNCHRONIZER CONE EEEEEENEMN
15 74530348 1756 447 SYNCHRONIZER RING EEEEEENEMN
16 74530433 1376 499 SYNCHRONIZER HUB EEEEEENEMN
17 74530227 369 906 SLIDING SLEEVE oLD EEEEEENEMN
17 74530222 1529 939 SLIDING SLEEVE NEW EEEEEENEMN
18 74530220 374 334 CYLINDER ROLLER 4PCS o B EEEEENEMN
19 74530219 369 910 SHIFTSTOP 4PCS EEEEEENEMN
20 74530218 369 911 SPRING 4PCS EEEEEENEMN
21 98530008 361 043 BEARING 40X85X33,04 MM obTyPE ¢ (W | W | W | W W W = =
22 98530010 1548 819 CONE 85 MM NEWTYPE B |l || (W[ 0| W = =
23 98530009 1548 818 NEEDLE BEARING 40X33,04 NEwTYPE B (| @B H | B @B E B =
24 74530434 1461 414 GROOVED NUT E R EENEMN
25 392 996 BEARING EEEEEENEMN

—— Notes /Note :

(A-B) TOBE COUPLED TOGETHER  (NOTEA:UP TO GEARBOX 6745013 - NOTEB:
(NOTE C: UP TO GEARBOX 6757126 - NOTED :
(NOTE E : UP TO GEARBOX 6932500 (890 Series)

(E-F)
6790605 (900 Series) - NOTE F : FROM GEARBOX 6932501 (890 Series) 6790606 (900 Series))
(NOTE G : UP TO GEARBOX 6750147 - NOTEH:

FROM GEARBOX 6745014)
(C-D) TOBE COUPLED TOGETHER
FROM GEARBOX 6757127)

E-F) TOBE COUPLED TOGETHER

(G-H) TOBE COUPLED TOGETHER
FROM GEARBOX 6750148)

Continued

(1) FOR GRS900 Opt. UP TO GEARBOX 6750155
2) FOR GRS900 Opt. FROM GEARBOX 6750156

(3) COMPOSED BY : 1 Pc.74530466 + 1 Pc. 74530467 + 2 Pcs.74530477 + 2 Pcs.

74530478 + 1 Pc. 74530479. REPLACES OLD VERSION 74530400 - 1308 176.

(4) SEE TABLES CYLINDER

(5-6-7) TO BE COUPLED TOGETHER

(*) ONLY WITH CLUTCH EK 300/ EK 310 / EK 330/ EK 340

(**)  ORDER NEW VERSION KIT 74530480

(***) PREPARED FOR TELMARETARDER

(***) FORKIT COMPOSITION SEE END OF GEARBOX SECTION 1 1 1

Our Parts are not original but perfectly interchangeable with the O.E.M ones.
All original equipment manufacturers’ names, numbers, symbols and
descriptions used in this catalogue are for reference purposes only.
Tutti i nostri particolari non sono originali ma con essi intercambiabili.
Tutti i riferimenti dei costruttori originali sono usati a semplice titolo indicativo.

OPTIONS



From GRS 890 =
up to GRS 900R Opt. <

N g
& S OQ & g :
§§/5/&/8/8/8/§
Fig. Our No. Part No. Description Note TP
26 1302 731 SPACER T.9,50 MM FEEEE EEEM
26 1302 732 SPACER T.9,52MM EEEEEENEMN
26 1302 733 SPACER T.9,54 MM EEEEEENEMN
26 1302 734 SPACER T.9,56 MM FEEEE EEEM
26 1302 735 SPACER T.9,58 MM FEEEE EEEM
27 1104 069 SHIM T.0,30 MM FEEEE EEEM
27 1104 070 SHIM T.0,40 MM EEEEEEEMN
27 1104 071 SHIM T.0,50 MM FEEEE EEEM
28 74530435 1116 459 GEAR 3RD (A) (N AN BN BE BN BN IN IN |
28 74530295 1367 794 GEAR3RD 32 T. (B) EEEEEENEMN
29 1335 671 FORK EEEEEENEMN
30 1335 174 YOKE BAR EEEEEENEMN
31 1515 870 SEAL EE R EENEMN
32 1318 957 SHIM | BN |
32 1318 958 SHIM H N
33 1318 761 BUSH EEEEEENEMN 7))
34 1305 977 INTERMEDIATE PIECE FEEEEEEMN Z
35 1472 718 O-RING H B | | 9
35 804 710 O-RING 54,5X3 MM [ | H N | E
36 397 920 O-RING 15,3X2,4 MM H N [ ] [ ] (@]
36 804 658 O-RING 15,3X2,4 MM [ | H N |
37 1337 894 PISTON EEEEEEEN
38 390 546 O-RING H R [ | |
38 804 672 O-RING 49,2X5,7 MM [ | H N |
39 812 525 SCREW M8X60 EE R EENEMN
40 74530371 1488 083 VALVE o EEEEEENEMm
41 812 508 SCREW M6X40 EEEEEENEMN
42 1345 149 CYLINDER EEEEEENEMN
43 812 527 SCREW M8X70 EEEEEENEMN
44 74530279 s REPAIR KIT EEEEEENEMN
45 74530296 1426 449 OIL PUMP e EEEEEENEMm
46 812 509 SCREW M6X45 3PCS FEE R EEEMN
47 74530432 1116 475 SYNCHRONIZER CONE E BB EENEN
48 74530348 1756 447 SYNCHRONIZER RING E BRI EENEMN
49 74530443 1405 981 SYNCHRONIZER HUB EEEEEENEMN

—— Notes /Note :
(A-B) TOBE COUPLED TOGETHER  (NOTEA:UP TO GEARBOX 6745013 - NOTEB:

FROM GEARBOX 6745014)
(C-D) TOBECOUPLED TOGETHER  (NOTE C:UP TO GEARBOX 6757126 - NOTED:
FROM GEARBOX 6757127)
(E-F) TOBECOUPLED TOGETHER  (NOTEE : UP TO GEARBOX 6932500 (890 Series)

(G-H) TOBE COUPLED TOGETHER
FROM GEARBOX 6750148)

FOR GRS900 Opt. UP TO GEARBOX 6750155
FOR GRS900 Opt. FROM GEARBOX 6750156

60
@)

Continued

)
6790605 (900 Series) - NOTE F : FROM GEARBOX 6932501 (890 Series) 6790606 (900 Series))
(NOTE G : UP TO GEARBOX 6750147 - NOTEH:

(3) COMPOSED BY : 1 Pc.74530466 + 1 Pc. 74530467 + 2 Pcs.74530477 + 2 Pcs.

74530478 + 1 Pc. 74530479. REPLACES OLD VERSION 74530400 - 1308 176.

(4) SEE TABLES CYLINDER

(5-6-7) TO BE COUPLED TOGETHER

(*) ONLY WITH CLUTCH EK 300/ EK 310 / EK 330/ EK 340

(**)  ORDER NEW VERSION KIT 74530480

(***) PREPARED FOR TELMARETARDER

(***) FORKIT COMPOSITION SEE END OF GEARBOX SECTION 1 1 3

Our Parts are not original but perfectly interchangeable with the O.E.M ones.
All original equipment manufacturers’ names, numbers, symbols and
descriptions used in this catalogue are for reference purposes only.
Tutti i nostri particolari non sono originali ma con essi intercambiabili.
Tutti i riferimenti dei costruttori originali sono usati a semplice titolo indicativo.




From GRS 890 =
up to GRS 900R Opt. <

o g
@ ) S & § 0.?

§1§/5/§/5/5/6/8
Fig. Our No. Part No. Description Note TP
50 74530227 369 906 SLIDING SLEEVE oLb E R EEEEEMD
50 74530222 1529 939 SLIDING SLEEVE NEW E R EEEEEMD
51 74530436 1116 477 SYNCHRONIZER CONE E R EEEEDE
52 74530437 1116 461 GEAR 2ND 35 T. E R EEEEDE
53 98530042 378 628 NEEDLE BEARING 80X88X46 W o IR ENENEMN
54 74530439 1382 978 MAIN SHAFT (©) E R EEEEEMD
54 74530439 1382 978 MAIN SHAFT (D) E R EEEEEMD
55 98530019 378 616 NEEDLE BEARING 80X88X55 W o BB EEEEEMm
56 74530441 1373 172 GEAR 1ST SPEED 39 T (E) E R EEEEEMD
56 74530510 1393 876 M/S GEAR 1ST44 T (F) E R EEEEEMD
57 74530442 1300 061 RING E BN EEEN
58 1300 065 LOCK RING (E) FEE RN EEEMN
59 74530181 381227 SYNCHRONIZER CONE (5-7) E R EEEEDE
59 74530345 1438 526 SYNCHRONIZER CONE (6) E R EEEEEMD
60 74530517 1466 318 INTERMEDIATE CONE (5-6-7) E R EEEEEMD
61 74530397 373 272 SYNCHRONIZER RING @ E R EEEEEMD
62 74530275 1401 620 SYNCHRONIZER RING (5) (A BE BN BE BE BN BE BN | 2
62 74530509 1529 950 SYNCHRONIZER RING (6) E R EEEEDE Ic_—)
63 74530186 391804 RING @) EEEEEEEHEN [*3
64 74530276 1401 622 RING (5) E R EEEEEMN o
64 74530508 1533 848 RING (6) E R EEEEEMN
65 74530443 1405 981 SYNCHRONIZER HUB E R EEEEDE
66 74530221 395 759 LOCK RING LI BN BN B BN BE BN NN
67 74530222 1529 939 SLIDING SLEEVE E R EEEEDE
68 74530444 378 632 GEARM/SLOW 40 T. (E) Bl EEEMN
68 74530308 1394 865 GEAR M/S LOW 40 T. (F) BN EEEMN
69 74530445 1304 852 BUSH R EE NN
70 98530042 378 628 NEEDLE BEARING 80X88X46 W ° HEEENEN
71 74530180 383 138 LOCK RING 8PCS o HE N EEENEMN
72 74530183 1340 002 PIN 8PCS L BN BE BE BN BE AN BB
73 1301 860 FORK H N
73 1327 286 FORK H N EE NN
74 1423 484 SLIDING BLOCK (STANDARD) B | [ | 0
74 1423 485 SLIDING BLOCK (-0,20) H
74 1423 486 SLIDING BLOCK (+0,20) H B

Continued

—— Notes /Note :
(A-B) TOBE COUPLED TOGETHER  (NOTEA:UP TO GEARBOX 6745013 - NOTEB:
FROM GEARBOX 6745014)

(NOTE C: UP TO GEARBOX 6757126 - NOTED :

(C-D) TOBE COUPLED TOGETHER

FROM GEARBOX 6757127)

(E-F) TOBECOUPLED TOGETHER  (NOTEE : UP TO GEARBOX 6932500 (890 Series)

6790605 (900 Series) - NOTE F : FROM GEARBOX 6932501 (890 Series) 6790606 (900 Series))
(G-H) TOBECOUPLED TOGETHER  (NOTE G:UP TO GEARBOX 6750147 - NOTEH:
FROM GEARBOX 6750148)

(1) FOR GRS900 Opt. UP TO GEARBOX 6750155

2) FOR GRS900 Opt. FROM GEARBOX 6750156

[©)
(4)

ke

COMPOSED BY : 1 Pc. 74530466 + 1 Pc. 74530467 + 2 Pcs.74530477 + 2 Pcs.
74530478 + 1 Pc. 74530479. REPLACES OLD VERSION 74530400 - 1308 176.
SEE TABLES CYLINDER
(5-6-7) TO BE COUPLED TOGETHER
* ONLY WITH CLUTCH EK 300/ EK 310 / EK 330/ EK 340
ORDER NEW VERSION KIT 74530480
(***) PREPARED FOR TELMARETARDER

(***) FORKIT COMPOSITION SEE END OF GEARBOX SECTION
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Our Parts are not original but perfectly interchangeable with the O.E.M ones.
All original equipment manufacturers’ names, numbers, symbols and
descriptions used in this catalogue are for reference purposes only.
Tutti i nostri particolari non sono originali ma con essi intercambiabili.
Tutti i riferimenti dei costruttori originali sono usati a semplice titolo indicativo.




From GRS 890 =
up to GRS 900R Opt. <

o g
@ o/S & § 0.?
§&§/§/6/8/5/8/8
Fig. Our No. Part No. Description Note TP
75 1324 974 TIE ROD EE NN EEEN
76 1105 280 PIN EEEEEEEN
77 804 772 RETAINER RING EEE N EEEN
78 1324 973 TIE ROD EEE N EEEN
79 74530446 378 627 SYNCHRONIZER HUB EEEEEEEN
80 74530447 378 646 SLIDING SLEEVE 30 T. EEEEEENEDE
81 74530448 378 633 REVERSE GEAR 36 T. EEEEEENEDE
82 74530449 1304 853 BUSH EEEEEEEN
83 98530002 1327 878 BEARING 65X150X38 MM E | pEEEEEEMN
84 74530311 378 637 SHIM 0,25 MM EE N EEENE
84 74530356 378 638 SHIM 0,30 MM EE NN EEEN
84 74530357 378 639 SHIM 0,40 MM EEEEEENEDE
85 74530298 378 640 WASHER EEEEEEEN
86 74530358 1331 804 RETAINER RING EEE N EEEN
87 74530619 1113 910 SPACER EEE N EEEN
88 74530620 1113 913 SHIM 0,25 MM o I EEEENEMD 7))
88 74530346 1113 914 SHIM 1,00 MM e I EEEENEMN =
89 74530450 1304 850 SYNCHRONIZER CONE EEEEEENEDE 9
90 74530378 1459 308 SUN GEAR 24 T. [ | | BN BN | E
90 74530452 1459 309 SUN GEAR 24 T. [ | HEN (®)
91 74530453 1461 417 NUT [ | | AN BN |
91 1461416 NUT [ | I In
92 1314 986 NOZZLE (©) EE BN EEENE
92 74530613 1387 297 PLUG (D) R EE AN NN
983 1423 958 PIN EEEEEEEN
94 1305 971 FORK EEE N EEEN
95 1324 972 TIE ROD EEE N EEEN
96 1305 978 PIN EEEEEEEN
97 1105 290 WASHER EEE N EEEN
98 98530005 374 330 BEARING 50X100X36 MM EpEEEEENE®N
99 1116 481 LOCK RING EEE N EEEN
100 74530455 1116 469 CONSTANT GEAR 38 T. EEEEEENEDE
101 74530456 1116 471 GEAR 3RD (A) ¢ I E BRI EENEMN
101 74530627 1367 796 GEAR 3RD 34 T. (B) EEEEEENEMD
102 1116 480 SPACER EEEEEEEN

Continued

—— Notes /Note :
(A-B) TOBE COUPLED TOGETHER  (NOTEA:UP TO GEARBOX 6745013 - NOTEB:

FROM GEARBOX 6745014)
(C-D) TOBECOUPLED TOGETHER  (NOTE C:UP TO GEARBOX 6757126 - NOTED:
FROM GEARBOX 6757127)
(E-F) TOBECOUPLED TOGETHER  (NOTEE : UP TO GEARBOX 6932500 (890 Series)

)
6790605 (900 Series) - NOTE F : FROM GEARBOX 6932501 (890 Series) 6790606 (900 Series))
(G-H) TOBECOUPLED TOGETHER  (NOTE G:UP TO GEARBOX 6750147 - NOTEH:
FROM GEARBOX 6750148)
(1) FOR GRS900 Opt. UP TO GEARBOX 6750155
2) FOR GRS900 Opt. FROM GEARBOX 6750156

(3) COMPOSED BY : 1 Pc.74530466 + 1 Pc. 74530467 + 2 Pcs.74530477 + 2 Pcs.
74530478 + 1 Pc. 74530479. REPLACES OLD VERSION 74530400 - 1308 176.

(4) SEE TABLES CYLINDER

(5-6-7) TO BE COUPLED TOGETHER

* ONLY WITH CLUTCH EK 300/ EK 310 / EK 330/ EK 340

(**)  ORDER NEW VERSION KIT 74530480

(***) PREPARED FOR TELMARETARDER

(***) FORKIT COMPOSITION SEE END OF GEARBOX SECTION
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Our Parts are not original but perfectly interchangeable with the O.E.M ones.
All original equipment manufacturers’ names, numbers, symbols and
descriptions used in this catalogue are for reference purposes only.
Tutti i nostri particolari non sono originali ma con essi intercambiabili.
Tutti i riferimenti dei costruttori originali sono usati a semplice titolo indicativo.




From GRS 890 =
up to GRS 900R Opt. <

o g
& S OQ & g 0.?

§&§/§/6/8/5/8/8
Fig. Our No. Part No. Description Note TP
103 74530457 1116 473 GEAR 2ND 24 T. EE BN EEEN
104 74530458 1373 173 COUNTERSHAFT (E) EEEEEENEDE
104 74530516 1393 880 COUNTERSHAFT 12/19 T. (F) EEEEEENEMD
105 1357 711 BEARING EE NN EEEN
106 804 725 O-RING EEEEEEENm
107 74530339 1104 034 SPACERT.0,25 MM E e EEEEED
107 74530338 1104 035 SPACERT.0,30 MM EEE N EEEN
107 74530372 1104 036 SPACERT.0,40 MM EEEEEENEDE
108 1104 037 SPACER EEEEEEEN
109 1333 430 RETAINER RING @ 130MM EE N EEENE
110 378 614 WASHER EE NN EEEN
111 380 110 REVERSE GEAR EEEEEENEDE
12 378 615 NEEDLE BEARING EEEEEENEDE
13 380 109 SPACER EEE N EEEN
114 1335 569 REVERSE PIN EEEEEENEDE
115 812 534 SCREW M10X20 EEEEEENEDE 7))
116 74530459 1118 030 RING WHEEL EEEEEENEN 4
17 74530316 1395 039 SPRING 6PCS EEEEEENEDE 9
118 74530317 1332 508 PIN 6PCS R EE AN NN E
119 74530399 1395 624 SYNCHRONIZER RING R EE AN NN (@)
120 74530318 871702 BALL 12PCS (N AN BN BE BN BN N N |
121 74530460 1318 221 PLANET CARRIER ASSY H N
122 74530286 1318 714 SCREW M6X11 5PCS o BB EEEME
123 74530461 1318 713 PLANET SHAFT 5PCS EEEEEENEMD
124 74530462 389 419 WASHER 10PCS R EE AN NN
125 74530463 389 434 BEARING 5PCS EE BN EEENE
126 74530464 1373 174 PLANET PINION 20 T 5PCS EEEEEENEMD
127 74530400 1308 176 SYNCHRONIZER CONE *") ¢ H N
128 74530287 1316 875 PROTECTION NSS H B
129 1333 430 RETAINER RING @ 130MM EEEEEENEDE
130 1109 027 RING EEEEEEEN
131 74530339 1104 034 SPACERT.0,25 MM B B EEEEN
131 74530338 1104 035 SPACERT.0,30 MM E B EN
131 74530372 1104 036 SPACERT.0,40 MM ALl
132 98530017 1304 315 BEARING 60X130X31 MM E | pEEEEEEMN

Continued

—— Notes /Note :
(A-B) TOBE COUPLED TOGETHER  (NOTEA:UP TO GEARBOX 6745013 - NOTEB:
FROM GEARBOX 6745014)

(NOTE C: UP TO GEARBOX 6757126 - NOTED :

(C-D) TOBE COUPLED TOGETHER

FROM GEARBOX 6757127)

(E-F) TOBECOUPLED TOGETHER  (NOTEE : UP TO GEARBOX 6932500 (890 Series)

6790605 (900 Series) - NOTE F : FROM GEARBOX 6932501 (890 Series) 6790606 (900 Series))
(G-H) TOBECOUPLED TOGETHER  (NOTE G:UP TO GEARBOX 6750147 - NOTEH:
FROM GEARBOX 6750148)

(1) FOR GRS900 Opt. UP TO GEARBOX 6750155

2) FOR GRS900 Opt. FROM GEARBOX 6750156

[©)
(4)

ke

COMPOSED BY : 1 Pc. 74530466 + 1 Pc. 74530467 + 2 Pcs.74530477 + 2 Pcs.
74530478 + 1 Pc. 74530479. REPLACES OLD VERSION 74530400 - 1308 176.
SEE TABLES CYLINDER
(5-6-7) TO BE COUPLED TOGETHER
* ONLY WITH CLUTCH EK 300/ EK 310 / EK 330/ EK 340
ORDER NEW VERSION KIT 74530480
(***) PREPARED FOR TELMARETARDER

(***) FORKIT COMPOSITION SEE END OF GEARBOX SECTION
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Our Parts are not original but perfectly interchangeable with the O.E.M ones.
All original equipment manufacturers’ names, numbers, symbols and
descriptions used in this catalogue are for reference purposes only.
Tutti i nostri particolari non sono originali ma con essi intercambiabili.
Tutti i riferimenti dei costruttori originali sono usati a semplice titolo indicativo.




From GRS 890 =
up to GRS 900R Opt. <

o g
& S OQ & g :
$8s/ 8§82/

g¢ls/88)2/8 ¢
Fig. Our No. Part No. Description Note TP
133 74530327 1305 139 GASKET B EEE EEEN
134 1328 043 COVER | BN |
134 1404 506 COVER ) H N
135 1491 403 LEVER SN BN BN BN BN IN 1N |
136 804 658 O-RING 15,3X2,4 MM | BN |
137 1319 392 PIN | BN |
138 812 515 SCREW M8X16 BN |
139 1320 671 SCREW H N
140 74530323 1305 676 SLIDING BL.(PLASTIC COAT) | BN |
140 74530297 L 1305676 SLIDING BL.(MOLYBD.COAT.) | BN |
141 74530401 1321 420 CYLINDER | BN |
142 812 527 SCREW M8X70 2PCS | BN |
143 74530402 1345 151 CYLINDER | BN |
144 812 539 SCREW M10X40 13PCS BN |
145 1320 443 GASKET H N
146 1321 630 COVER o n n
147 815 047 SCREW M12X25 N <
148 74530460 1318 221 PLANET CARRIER ASSY [ | [ A N | 9
148 74530465 1318 225 PLANET CARRIER ASSY [ | H H N E
149 74530466 1323 147 SYNCHRONIZER CONE EEEEEENEMN (@)
150 74530467 1323 145 COUPLING DISK FEEEEEENEMN
151 74530479 1302 665 RETAINER RING @ 240 MM FEEEEEENEMN
152 74530299 1426 758 GEAR 70 T. [ | H e N
153 74530499 1426 759 TOOTH WHEEL E N R RN
154 74530287 1316 875 PROTECTION nss| [ | BR AR |
155 1328 043 COVER [ | H N
155 1404 506 COVER () H N
155 1328 043 COVER 1) [ |
155 1404 506 COVER ) [ |
156 804 658 O-RING 15,3X2,4 MM FEEEEEENEMN
157 1319 392 PIN [ N BR BR | I 1N |
157 1319392 PIN 1) [ |
157 1304 911 PIN (2) [ |
158 812 515 SCREW M8X16 E RN EENEMN
159 1320 671 SCREW EEEE EEEN
mBEAé%{JePfE{DAFIgéEﬁ:!ER (NOTEA:UP TO GEARBOX 6745013 - NOTEB: (3) COMPOSED BY : 1 Pc. 74530466 + 1 Pc. 74530467 + 2 Pcs.74530477 +CZOF’,Zst.Inued
O BRI ocemien oTeC:Up ToGEARSOXersTze - NOTED: (41 SEE B e oL VERSION A4 a7
FROM GEARBOX 6757127) (5-6-7) TO BE COUPLED TOGETHER

(E-F) TOBECOUPLEDTOGETHER  (NOTEE : UP TO GEARBOX 6932500 (890 Series)  (*) ~ ONLY WITH CLUTCH EK 300 / EK 310 / EK 330/ EK 340
6790605 (900 Series)- NOTE F : FROM GEARBOX 6932501 (890 Series) 6790606 (900 Series)) (**)  ORDER NEW VERSION KIT 74530480

(G-H) TOBE COUPLED TOGETHER _ (NOTE G : UP TO GEARBOX 6750147 - NOTEH: (***) PREPARED FOR TELMARETARDER

FROM GEARBOX 6750148) (***) FORKIT COMPOSITION SEE END OF GEARBOX SECTION

(1) FORGRS900 Opt. UP TO GEARBOX 6750155 121
2)  FORGRS900 Opt. FROM GEARBOX 6750156

Our Parts are not original but perfectly interchangeable with the O.E.M ones.
All original equipment manufacturers’ names, numbers, symbols and

o [ ]
urorl‘am I descriptions used in this catalogue are for reference purposes only.
S.p.a Tutti i nostri particolari non sono originali ma con essi intercambiabili.

Tutti i riferimenti dei costruttori originali sono usati a semplice titolo indicativo.




From GRS 890 =
up to GRS 900R Opt. <

o g
@ ) S & § 0.?

§1§/5/§/5/5/6/8
Fig. Our No. Part No. Description Note TP
160 74530323 1305 676 SLIDING BL.(PLASTIC COAT) EEEEEENEDE
160 74530297 1305 676 SLIDING BL.(MOLYBD.COAT.) EEEEEENEDE
161 74530477 1305 111 RETAINER RING EEEEEENEN
162 74530478 1305 109 BUSH EEEEEEEN
163 74530401 1321 420 CYLINDER OLD(4) R EE AN NN
163 1484 808 CYLINDER NEW(4) EEEEEENEMD
164 812 527 SCREW M8X70 2PCS EEEEEENEMN
165 74530402 1345 151 CYLINDER OLD(4) EEEEEENEMD
165 1484 809 CYLINDER NEW(4) R EE AN NN
166 1320 443 GASKET [ | H B
166 1320 443 GASKET (1) [ |
167 1321 630 COVER [ | H N
167 1321 630 COVER (1) [ |
168 815 047 SCREW M12X25 4PCS [ ] H m
168 815 047 SCREW M12X25 (1)4PCS [ |
169 812 539 SCREW M10X40 13PCS [ | H N »n
169 812 539 SCREW M10X40 (1)13PCS [ | 2
170 1338 647 TUBE [ | HE N 9
171 1332 546 COVER (G) [ | HEH N E
171 1376 914 COVER (H) [ | H E N O
171 1376 914 COVER () [ |
172 1334 214 PLATE (©) [ | b E N
172 1377 990 PLATE (H) [ | H E N
173 812 515 SCREW M8X16 (G) [ | HEH N
173 805 619 SCREW M8X20 (H) [ | HEH N
174 1304 911 PIN [ | b E N
175 1329 577 GASKET [ | I In
175 1329 577 GASKET ) [ |
176 1329 576 COVER [ | b E N
176 1329 576 COVER 2 [ |
177 812 534 SCREW M10X20 4PCS [ | H E N
177 812 534 SCREW M10X20 (2)4PCS [ |
178 1308 167 SLEEVE [ | | 1N 1IN |
179 1373 704 GEAR 2ND [ | HE N
180 1308 172 SHIM T.0,25 MM [ | H H N

—— Notes /Note :

(A-B) TOBE COUPLED TOGETHER  (NOTEA:UP TO GEARBOX 6745013 - NOTEB:
(NOTE C: UP TO GEARBOX 6757126 - NOTED :
(NOTE E : UP TO GEARBOX 6932500 (890 Series)

(E-F)
6790605 (900 Series) - NOTE F : FROM GEARBOX 6932501 (890 Series) 6790606 (900 Series))
(NOTE G : UP TO GEARBOX 6750147 - NOTEH:

FROM GEARBOX 6745014)
(C-D) TOBE COUPLED TOGETHER
FROM GEARBOX 6757127)
TO BE COUPLED TOGETHER

E-F

(G-H) TOBE COUPLED TOGETHER
FROM GEARBOX 6750148)

FOR GRS900 Opt. UP TO GEARBOX 6750155
FOR GRS900 Opt. FROM GEARBOX 6750156

60
@)

Continued

(3) COMPOSED BY : 1 Pc.74530466 + 1 Pc. 74530467 + 2 Pcs.74530477 + 2 Pcs.

74530478 + 1 Pc. 74530479. REPLACES OLD VERSION 74530400 - 1308 176.

(4) SEE TABLES CYLINDER

(5-6-7) TO BE COUPLED TOGETHER

(*) ONLY WITH CLUTCH EK 300/ EK 310 / EK 330/ EK 340

(**)  ORDER NEW VERSION KIT 74530480

(***) PREPARED FOR TELMARETARDER

(***) FORKIT COMPOSITION SEE END OF GEARBOX SECTION 1 23

Our Parts are not original but perfectly interchangeable with the O.E.M ones.
All original equipment manufacturers’ names, numbers, symbols and
descriptions used in this catalogue are for reference purposes only.
Tutti i nostri particolari non sono originali ma con essi intercambiabili.
Tutti i riferimenti dei costruttori originali sono usati a semplice titolo indicativo.




From GRS 890 =
up to GRS 900R Opt. <

o g
& S OQ & g :

§&§/§/6/8/5/8/8
Fig. Our No. Part No. Description Note TP
180 1308 171 SHIM T.0,30 MM [ | H H N
180 1308 170 SHIM T.0,40 MM [ | H E N
181 1308 168 WASHER [ | I In
182 1304 747 SHAFT [ | b E N
183 814 886 SCREW M10X130 [ | HE N
184 74530363 1323 432 PLUG E pEE N H B
185 74530280 ek REPAIR KIT EEE N EEEN
186 74530480 ek REPAIR KIT ©) B EEEENEN
187 74530630 1502 384 OIL SEAL 85X105X12/18 e I EEEENEMD
188 74170073 1300 977 DUST COVER B B EEEEN
189 74170554 1340 753 OUTPUT FLANGE P30/300 LN BN RN BE BN BN I In
189 74170835 1422 427 OUTPUT FLANGE P40/400 LN AN AN BN BN AN IN IN |
189 74170836 1422 430 OUTPUT FLANGE P50/500 E | pEEEEEEMN
189 74170509 1319 646 OUTPUT FLANGE PEOIPE00 EEEEEENEN
190 74170278 1525 988 GROOVED NUT M44X1,5 EEEEEENEDE
191 812 539 SCREW M10X40 12PCS [ | HEH N 7))
191 812 549 SCREW M10X100 1PC [ | e N 4
191 812 539 SCREW M10X40 (2)12PCS [ | 9
191 812 549 SCREW M10X100 (21PC [ | E
192 1305 142 GASKET @) [ | (@)
193 1386 358 COVER () [ |
194 812 534 SCREW M10X20 (2)4PCS [ |
194 812 539 SCREW M10X40 (2)5PCS [ |
195 74530330 1302 556 GASKET nes| | (| W@ B =
196 1112 423 COVER EE NN EEEN
197 812 534 SCREW M10X20 8PCS EE BN EEENE
198 1326 252 SUPPORT EEE N EEEN
199 1326 251 SUPPORT EEE N EEEN
200 1334 195 SUPPORT H N
200 1122 671 SUPPORT EEEE NN
201 1334 194 SUPPORT EEE N EEEN
202 1334 033 COVER EE NN EEEN
203 74530326 1329 585 GASKET EEEEEEEMN
204 74530495 1472 144 O-RING e B EmEmENEM®
205 1316 456 RETAINER RING [ | HEH N

—— Notes /Note :
(A-B) TOBE COUPLED TOGETHER  (NOTEA:UP TO GEARBOX 6745013 - NOTEB:

Continued

FROM GEARBOX 6745014)

(C-D) TOBECOUPLED TOGETHER  (NOTE C:UP TO GEARBOX 6757126 - NOTED:
FROM GEARBOX 6757127)

(E-F) TOBECOUPLED TOGETHER  (NOTEE : UP TO GEARBOX 6932500 (890 Series)

6790605 (900 Series) - NOTE F : FROM GEARBOX 6932501 (890 Series) 6790606 (900 Series))
(G-H) TOBECOUPLED TOGETHER  (NOTE G:UP TO GEARBOX 6750147 - NOTEH:
FROM GEARBOX 6750148)

(1) FOR GRS900 Opt. UP TO GEARBOX 6750155

2) FOR GRS900 Opt. FROM GEARBOX 6750156

(3) COMPOSED BY : 1 Pc.74530466 + 1 Pc. 74530467 + 2 Pcs.74530477 + 2 Pcs.

74530478 + 1 Pc. 74530479. REPLACES OLD VERSION 74530400 - 1308 176.

(4) SEE TABLES CYLINDER

(5-6-7) TO BE COUPLED TOGETHER

(*) ONLY WITH CLUTCH EK 300/ EK 310 / EK 330/ EK 340

(**)  ORDER NEW VERSION KIT 74530480

(***) PREPARED FOR TELMARETARDER

(***) FORKIT COMPOSITION SEE END OF GEARBOX SECTION 1 2 5

Our Parts are not original but perfectly interchangeable with the O.E.M ones.
All original equipment manufacturers’ names, numbers, symbols and
descriptions used in this catalogue are for reference purposes only.
Tutti i nostri particolari non sono originali ma con essi intercambiabili.
Tutti i riferimenti dei costruttori originali sono usati a semplice titolo indicativo.




From GRS 890 =
up to GRS 900R Opt. <

Fig. Our No. Part No. Description Note TP °
206 1300 596 BEARING [ | LI e
207 74530506 1301 696 OIL FILTER LN BN BN BN AN BN IN N
208 1110 341 BUSH EEEEEEEN
209 74530328 810 958 O-RING 11,3X2,4 MM SN BN BN BN BN BN I N |
210 1394 627 OIL TUBE H N

210 1392 600 OIL TUBE HEEEEEN
211 74530611 550 577 REPAIR KIT () o B EEEEENEMDN
212 1307 097 OIL FILTER H N

212 74530506 1301 696 OIL FILTER u EEEEEN
213 74530277 % SYNCHRO RING ASSY OoLD(5) EEEEEENEMN
213 74530513 % SYNCHRO RING ASSY NEW(6) EEEEEENEMN

OPTIONS

—— Notes /Note :
(A-B) TOBE COUPLED TOGETHER  (NOTEA:UP TO GEARBOX 6745013 - NOTEB:

FROM GEARBOX 6745014)
(C-D) TOBECOUPLED TOGETHER  (NOTE C:UP TO GEARBOX 6757126 - NOTED:
FROM GEARBOX 6757127)

E-F) TOBECOUPLED TOGETHER  (NOTEE :UP TO GEARBOX 6932500 (890 Series)

(G-H) TOBE COUPLED TOGETHER
FROM GEARBOX 6750148)

FOR GRS900 Opt. UP TO GEARBOX 6750155
FOR GRS900 Opt. FROM GEARBOX 6750156

60
@)

(E-F)
6790605 (900 Series) - NOTE F : FROM GEARBOX 6932501 (890 Series) 6790606 (900 Series))
(NOTE G : UP TO GEARBOX 6750147 - NOTEH:

(3) COMPOSED BY : 1 Pc.74530466 + 1 Pc. 74530467 + 2 Pcs.74530477 + 2 Pcs.

74530478 + 1 Pc. 74530479. REPLACES OLD VERSION 74530400 - 1308 176.

(4) SEE TABLES CYLINDER

(5-6-7) TO BE COUPLED TOGETHER

(*) ONLY WITH CLUTCH EK 300/ EK 310 / EK 330/ EK 340

(**)  ORDER NEW VERSION KIT 74530480

(***) PREPARED FOR TELMARETARDER

(***) FORKIT COMPOSITION SEE END OF GEARBOX SECTION 1 27

Our Parts are not original but perfectly interchangeable with the O.E.M ones.
All original equipment manufacturers’ names, numbers, symbols and
descriptions used in this catalogue are for reference purposes only.
Tutti i nostri particolari non sono originali ma con essi intercambiabili.
Tutti i riferimenti dei costruttori originali sono usati a semplice titolo indicativo.




